



CERTIFICATE OF ANALYSIS

Product Name	:	DEVARDA'S ALLOY POWDER AR
Cas No.	:	8049-11-4
Code No.	:	00939
Batch No.	:	PC11231999
Mfg. Date	:	NOV-2023
Date Of Analysis	:	23/11/2023
Retest Date	:	OCT-2028

TEST	SPECIFICATION	RESULT
Appearance	Gray colored powder	Gray colored powder
Total nitrogen (N)	Max 0.001%	0.0005%
Copper (Cu)	About 50%	50.1%
Aluminium (Al)	About 45%	44.8%
Zinc (Zn)	About 5%	5.02%

REMARK : This product complies as per the specifications of **Pallav Chemicals & Solvents Pvt. Ltd.**

This is an electronically generated Certificate and is valid without a signature.

For Issues relating to Quality you may send us a mail on sales@pallavchemicals.com or call on **022 4928 4000**

Website: www.pallavchemicals.com